
Parts List

DESCRIPTIONPART NUMBERQTYITEM

Housing, SDS SS4035011

10-32 X 2  Bolt SS2085042

Washer, AN-960 #10 Flat2177563

Discharge Head. 316 SS4025014

Relief Valve Assembly, Quad4075015

O-Ring, Q. Check Valve 3881517

Check Valve, Quad4012518

Suction Screen, Quad 316SS4107519

10-32 X 1 Piston Screw20650410

Piston, Top Mount Quad40700411

Diaphragm, Quad Santoprene40200112

10-32 X 2 1/4 MA Bolt20775413

Motor Adapter, Quad 316 SS40400114

O-Ring, Housing38845415

Outer Piston Assembly, Quad40600116

Cam Assembly, SDS-Q-130 TM Exploded View40025117

Motor, SDS Long40425118

End Cap 2 Groove,  316 SS40275119

Set Screw, 3/8 -16 X 1/221200120

Cable Guard, Quad39800121

Screw, 8-32 X 1/4 PHP21575623

10-32 X 1.75 SHCS  SS20550224

O-Ring, 00838800225
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SDS-Q-135 Exploded View
304 SS Housing
(316 SS Housing Optional)
(316 SS Pistons Optional)


